
 
 

 

 

TREATMENT OF SOFTDRINK INDUSTRY WASTEWATER USING AN 

INTEGRATED ANAEROBIC/AEROBIC MEMBRANE BIOREACTOR 

 

by 

 

INNOCENTIA GUGULETHU ERDOGAN 

 

Thesis submitted in fulfilment of the requirements for the degree 

Master of Technologae: Chemical Engineering 

  

in the Faculty of 

Engineering 

 

at the 

CAPE PENINSULA UNIVERSITY OF TECHNOLOGY 

 

 

Supervisor: Ass. Prof. Marshall Sheldon 

CAPE TOWN 

October 2014 

 

 

CPUT copyright information 

The thesis may not be published either in part (in scholarly, scientific or technical journals), or as a 

whole (as a monograph), unless permission has been obtained from the University 



ii 
 

DECLARATION 

 

 

I, Innocentia Gugulethu Erdogan, declare that the contents of this thesis represent my own 
[...]
flux of around 23%. The transmembrane pressure (TMP) stayed constant at 0 to 0.1 kPa. 

Similar studies were reported by Satyawali and Balakrishnana (2008) who used a similar 

MBR at OLR ranging from 3 to 5.7 kg COD/m3d and COD removal and biomass growth in 

the reactor, which was up to 41%.  

 

In Japan, KSAMBRs are being utilized by 15 full-scale plants for the treatment of shochu 

spirit wastewater. The recovered energy from the KSAMBR process was on average 12 

GJ/d, which was used for steam production. The COD removal efficiencies were between 

75% and 92% (Kanai et al., 2010). Additionally, Kang et al. (2002) compared the filtration 

characteristics of organic and inorganic membranes by using a membrane coupled 

anaerobic bioreactor (MCAB) for the treatment of distillery wastewater. Due to the seasonal 

nature of winery wastewater and the irregular organic matter, the application of a MBR was a 

suitable treatment method for winery wastewater as they efficiently combine the BOD, SS, 

TN and TP removal and microbial sanitization (Valderrama et al., 2012; Artiga et al., 2007). 

According to Ganesh and Rajinikanth (2010) and Moleta (2005), a number of technologies 

are used for winery wastewater treatment. Different aerobic treatment methods have been 

utilized, including an aerobic jet-loop activated sludge reactor (AJLR) (Eusébio et al., 2004; 

Petruccioli et al., 2002); and an air micro-bubble bioreactor (AMBB) (Oliveira & Duarte, 2011; 

Petruccioli et al., 2000). COD removal efficiencies of above 90% were achieved, allowing the 

treated winery wastewater to be discharged into the municipal sewer. Table 2.5 shows 

winery wastewater treatment methods, which use MBR. Artiga et al. (2007) utilized an MBR 

to treat a synthetic winery wastewater under aerobic conditions and recorded COD removal 

of above 97%. The MBR winery permeate was appropriate for agricultural, urban, and 



 

Page 44 of 132 

 

recreational reuse (Valderrama et al., 2012; Artiga et al., 2007; Melamane et al., 2007), and 

meeting the quality stipulation defined by worldwide guidelines and regulations for water 

reuse and reclamation (Valderrama et al., 2012). Winery wastewater was treated by 

evaluating an ABBR with COD, which ranged from 800 to 11 00 mg/L at the maximum OLR 

of 8.8 kg COD/m3d, and HRT was approximately 0.8 d. The bioreactor efficiency was above 

90% (Petruccioli et al., 2000). An aerobic jet-loop activated sludge reactor (AJLR) was 

utilized for the treatment of winery wastewater with COD that ranged between 800 and 12 

800 mg/L and OLR from 0.4 to 5.9 kg COD/m3d with a varied HRT from 2.1 to 4.4 d.  

 

A comparative study was carried out by Valderrama et al. (2012) for the winery wastewater in 

order to evaluate MBR pilot plant and compared it to a full-scale conventional activated 

sludge system in order to reach the quality determined international guidelines and 

regulations for wastewater reuse and reclamation. The winery wastewater has a fluctuating 

COD from 100 mg/L to more than 8 000 mg/L. The flat sheet Kubota membrane had a 

surface area of 20 m2 permeation of 9 min and relaxation of 1 min, with a permeation flux of 

12.5 L/m2h, and membrane fouling, which was prevented by trough air scouring. A 

comparative evaluation of a conventional activated sludge (CAS) system with a MBR was 

studied by Valderrama et al. (2012). The MBR successfully reduced the COD concentration 

with a removal efficiency of close to 97%. In addition, the MBR performance showed a fairly 

stable operation in terms of transmembrane pressure (TMP) and permeability regardless of 

the high inconsistency of the treated wastewater. Artiga et al. (2007) utilized a MBR to treat a 

synthetic winery wastewater under aerobic conditions and recorded COD removal of above 

97%. A fungal pre-treatment step followed by a submerged MBR and a digester in series 

was investigated by Melamane et al. (2007). High rate anaerobic digestion of the winery 

distillery wastewater was achieved, as high polyphenols and COD removals of 99.5 and 87% 

were recorded, respectively. The MBR winery permeate was appropriate for agricultural, 

urban, and recreational reuse (Valderrama et al., 2012; Artiga et al., 2007; Melamane et al., 

2007), and met the quality stipulation defined by worldwide guidelines and regulations for 

water reuse and reclamation (Valderrama et al., 2012). 

 

A submerged ZW-10 hollow fibre ultrafiltration (UF) with a surface area of 0.9 m2 and AMBR 

was fed with simulated white wine wastewaters of COD, ranging between 1 000 and 

4 000 mg/L and OLR 0.5 to 2.2 kg COD/m3d. Dissolved oxygen (DO) concentration was 

maintained in the range of 3 to 4 mg/L. The UF membrane module was operated in cycles of 

15 min of permeation and 45 s of backwashing with permeate, and TMP was always kept 

below 50 kPa. The system was able to achieve COD removal efficiency higher than 97% 

(Artiga et al., 2005).  

 



 

Page 45 of 132 

 

The treatment of brewery wastewater, which used MBRs’ has been studied mostly at lab-

scale, as shown in Table 2.5. The application of a sidestream AnMBR was studied by Torres 

et al. (2011) for the treatment of brewery wastewater, which contained high amounts of 

organic SS. COD removal levels were above 97%. A submerged AnMBR was studied by 

Cornelissen et al. (2001) for the treatment of brewery wastewater with a constant COD 

removal of 95%, while Huei (2005) evaluated the performance of a packed-bed upflow 

anaerobic reactor (PBUAR), coupled with a MBR. The COD reduction during the MBR stage 

ranged between 92% and 96 %. COD removal efficiency of 95.15% was obtained in a 

submerged double-shaft rotary DSR-AnMBR, which was used for the treatment of synthetic 

brewery wastewater (Ling et al., 2009).  

 

A multi-segment biochemical treatment (AO/MBR) process, which included an anoxic and 

aerobic stage, was used in the integration of an UASB-MBR to treat beer brewing 

wastewater (Dai et al., 2010). The average COD and TN removals were 96.1% and 92%, 

respectively. Using the MBR technology to treat brewery wastewater accomplished high 

removal rates for COD (96.1%) and NH4-N (92%). The permeate quality parameters that 

were assessed were better than those that were set to treat wastewater for the purpose of 

reuse (Dai et al., 2010). The SBR post-treatment was utilized for the treatment of brewery 

wastewater with COD ranging from 400 to 2 000 mg/L, characterized by the use of aerobic 

zone, followed by an anoxic zone. There was an oxygen limitation when DO was 3.7 mg/L 

with HRT of 1.9 in the aerobic-anoxic sequence, characterized by a pre-denitrification step 

and thereafter the aerated phase in the anoxic–aerobic–anoxic sequence and HRT of 1.2 d 

with DO of 2.8 mg/L in the aerated period. The maximum observed specific nitrogen removal 

rate was 0.04 kg/kg and NO3
-N in the permeate was lower than 8 mg/L. The results attained 

when acetate was used to increase the mass C:N ratio to 1.3 during the anoxic phase, 

leading to a complete nitrate removal, confirmed the soluble carbon source. Conversely, 

denitrification was inhibited throughout the aerated period when the DO was increased to 7 

mg/L. The nitrogen removal efficiency was 50%, resulting in a wastewater NO3
-N above 15 

mg/L. An upflow anaerobic sludge bed and membrane bioreactor (UASB+MBR) was 

investigated by using various operations to treat brewery wastewater of COD around 500 to 

1 000 mg/L and pH of 7.7. The DO of the aerobic zone was controlled at a range of 2 to 4 

mg/L. The system treatment efficiency was up to 96% (Dai et al., 2010).  

The brewery wastewater of CODs, which ranged between 2 000 and 6 000 mg/L was treated 

by an integrated system of packed bed upflow anaerobic reactor (PBUAR) and a three flat 

shaped microfiltration (MF) membrane of 0.4 µm pore size and a surface area of 0.1 m2 were 

submerged in a bioreactor, which operated at HRT of 2.12 and 18 h. The average OLR for 

PBUAR was approximately 4.5 kg COD/m3d and for MBR was 1 kg COD/m3d with the air 



 

Page 46 of 132 

 

flow rate at 0.02 m3/h. The COD removal for PBUAR was 75% and the MBR was between 

92% and 96% (Huei, 2005). 

 

2.7.1.2 Membrane bioreactor for non-alcoholic beverages’ wastewater treatment  

MBRs have also been evaluated for the treatment of fruit juice and softdrink industry 

wastewater along with further membrane filtration (Blöcher et al., 2003; Chiemel et al., 2003; 

Noronha et al., 2002) in order to facilitate water reuse (Haroon et al., 2013; Alam et al.,2007; 

Miyaki et al., 2000;Tay & Jeyaseelan, 1995), and to meet the required discharged standards 

(Drogui et al., 2008; Amuda & Amoo, 2007; Oktay et al., 2007; Amuda et al., 2006; 

Kuyuzhnyi, et al., 1997). Table 2.4 indicates the treatment methods for non-alcoholic 

beverage wastewater. Blöcher et al. (2003) implemented a system that comprised of MBR 

and a combined NF/UV disinfection phase. During the MBR stage the COD removal 

efficiencies were above 95%; with similar results obtained by Chiemel et al. (2003). These 

integrated processes treated water to meet the legal bacteriological standards for drinking 

water (Blöcher et al., 2003; Chiemel et al., 2003; Noronha et al., 2002). 

 

The AMBR was used to treat a fluctuating softdrink industry wastewater with COD between 

200 and 3 000 mg/L. The MBR accomplished constant organic compound removal from the 

wastewater with removal efficiencies of 94% for both COD and TOC, and 98% for BOD. 

Hence, these properties of MBR systems and the variations of flow and COD concentrations 

of beverage industry wastewaters, the treatment of these wastewaters in a MBR is 

motivating (Matošić et al., 2009). As a result, MBR post-treatment method could be utilized 

for the treatment of softdrink industry wastewater. Aerobic conditions were also studied by 

using iMBR under at pilot-scale for the treatment of softdrink wastewater from a bottling plant 

for further filtration and water reuse (Matošić et al., 2009).  

 

2.7.2 Types of membranes and membranes filtration methods 

Membranes are classified according to the type of filtration and separation methods, which 

will determine the membrane pore size. Membrane filtration occurs when force is applied to 

water or wastewater through the membrane (Judd, 2011; Huei, 2005). According to Judd 

(2011); Simate et al. (2011); and Huei (2005), there are four main pressure driven membrane 

separation and filtration methods from which water and wastewater permeate:  

1) Microfiltration (MF): Separation and filtration of SS from wastewater is achieved 

by sieving through macropores (>50 nm); 

2) Ultrafiltration (UF): Separation and filtration occur by sieving through mesopores 

(2-50 nm); 

3) Nanofiltration (NF): Separation and filtration are attained through a combination of 

solubility-diffusion, sieving and charge rejection through micropores (<2 nm); and 



 

Page 47 of 132 

 

4) Reverse Osmosis (RO): Separation and filtration are achieved by the features of 

different diffusion rates of wastewater, solutes and solubility through the 

membrane. 

 

2.7.3  Membrane materials and filtration methods in beverage industry 

In general, there are two main different types of membrane materials that are utilized to form 

membranes, namely ceramic and polymeric (Judd, 11). A number of configuration and 

membrane types have been used in MBR applications for the treatment of beverage industry 

wastewater treatment, which include tubular, rotary disk, hollow fibre, organic (polyethylene, 

polyethersulfone, polysulfone and polyolefin), metallic, stainless steel, inorganic (for 

example, zirconia, ceramic) MF and UF membranes (Valderrama et al., 2012; Bilad et al., 

2011; Torres, et al., 2011; Wijekoon et al., 2011; Kanai et al., 2010; Satyawali & 

Balakrishnan, 2009; Matošić et al., 2009; Artiga et al., 2007; Melamane, 2007; Coetzee et al., 

2004; Chmiel et al., 2003; Noronha et al., 2002; Blöcher et al., 2002; Miyaki et al., 2000). 

Most membrane modules used in AnMBRs were implemented by using MF or UF 

membranes, with either hollow fibre, flat sheet (plate or frame) or tubular configurations due 

to their high packing density and cost efficiency. Hollow fibre membrane modules are 

popularly used in iMBRs. In recent years, wastewater pre-treatment in recent years have 

shifted towards the use of low-pressure membrane processes such as UF and MF (Agana et 

al., 2013; Judd, 2011; Kim et al., 2008).  

 

The configuration of MBR is based on either cylindrical or planar geometry. There are six 

main membrane configurations in practise: 1) flat sheet (FS); 2) hollow fibre (HF); 3) (multi) 

tubular (MT); 4) capillary tube (CT); 5) pleated filter cartridge (FC); and 6) spiral-wound (SW) 

(Judd, 2011; Henze et al., 2008). However, for MBR only, HF, FS and MT are appropriate 

since they are easy to clean, and support a high amount of turbulence. HF modules operate 

with the flow passing from outside to inside (Judd, 2011). Optimal membrane efficiency 

should be arranged in the following style: 1) a design that allows modularisation that allows 

easy cleaning; 2) a design that permits easy cleaning; 3) membrane area should be higher to 

module volume ratio; 3) a high degree of turbulence on the feed side should promote mass 

transfer; 4) volume of product water produced should require low energy requirements per 

unit; and 5) membrane low costs (Judd, 2011; Henze et al., 2008). 

 

The removal of TSS present in beverage production wastewater is a significant pre-treatment 

step throughout water recovery. This guarantees that the effect of fouling on a primary 

treatment method such as high-pressure membrane filtration (NF and RO) is reduced. 

Processes that are normally used for the pre-treatment of beverage production wastewater 

comprises of coagulation/flocculation (Amuda & Amoo, 2007; Amuda et al., 2006), and low-



 

Page 48 of 132 

 

pressure membrane filtration (UF and MF) (Agana et al., 2013; Chmiel et al., 2003). The 

decision on whether to utilize MF or UF as pre-treatment for a specific wastewater usually 

depends on the nature and particle size range of contaminants that are present. Usually, UF 

rejects large dissolved molecules and colloidal particles in the 0.01 to 0.1 μm size range, and 

MF rejects suspended solids in the 0.1 to 1 μm size range (Agana et al., 2013). Although 

both types of membranes can normally be used for the pre-treatment of wastewater, an UF 

membrane is usually favoured in industrial surroundings (Vedavyasan, 2007). UF membrane 

can successfully eliminate TSS and emulsified oils present in industrial wastewater (Zhang et 

al., 2008; Karakulski & Morawski, 2000). UF filtrate water quality has been shown to be 

higher than MF (Teng et al., 2003). 

 

Ceramic membranes are the choice in the pre-treatment of highly polluted industrial 

wastewater due to their thermal resistance and chemical stability (Lee & Cho, 2004). They 

function well within a pH range of 1 to 14 and can be operated at temperatures as high as 

500˚C (Van Gestel et al., 2002). One of the typical qualities of ceramic membranes is their 

capability to tolerate high residual chlorine concentrations under alkaline pH (Agana et al., 

2013). Other advantages of ceramic membranes include a longer lifetime, lower cleaning 

frequency and higher average flux (Agana et al., 2013). Although ceramic membranes may 

offer a number of advantages in comparison to polymeric membranes, their use in industrial 

wastewater treatment has been restricted due to their high initial cost and their intrinsic 

brittleness. In addition, sudden temperature changes and pressure surges can cause thermal 

and physical shocks, respectively, which may fracture the membranes (Agana et al., 2013). 

 

A comparative study was performed by Kang et al. (2002) with regard to the filtration 